
POLITECNICO DI TORINO 

Master’s degree in Environmental and Land Engineering 

 

 
Master’s degree thesis 

 

ENERGY EFFICIENCY IN THE INTEGRATED 

WATER SERVICE 

The case study of the replacement of the air diffusion system in the 

biological treatment section of the SMAT plant in Castiglione 

Torinese, in the context of the White Certificates mechanism 

 

 

A.Y. 2021/2022 

Supervisor: 

Prof. Mariachiara Zanetti 

Co-supervisor: 

Eng. Giuseppe Campo 

Candidate: 

              Antonella Miggiano 



1 
 

CONTENTS  

Table of Figures ........................................................................................................... 3 

Tables .......................................................................................................................... 5 
[...]
of the total operational cost (12). Considering the described scenario, energy efficiency 

actions have to be implemented also in this important sector. 

The main factors contributing to energy consumption in a conventional WWT plant are 

typically the aeration in biological treatments (55.6%), primary and secondary settling 

with sludge pumping (14%), and solids dewatering (7%) (12).  

 

Table 4: plant energy consumption among the different processes involved in WWTP(12) 



28 
 

As discussed above, the main voice of energy consumption is to be attributable to 

aeration in the biological treatment compartment. The reduction of the impact of this 

section could be an important achievement in terms of energy savings related to 

WWTPs. 

4.2 SECTORAL GUIDELINES FOR ISSUANCE OF WHITE CERTIFICATES IN 

INTEGRATED WATER SERVICE 

 

In the White Certificates Operational Guide, approved by the MiTE with the Director's 

Decree of May 3rd, 2022, specifically in Annex 2.6. several interventions to be carried out 

in the integrated water service sector are listed. 

 

Water 
Service 

Plant 
section of 
the water 
service 

Intervention Project 
Type 

A
qu

ed
uc

t 

Pumping 
system 

Installation or replacement of pumping systems, also 
accompanied by the installation or replacement of 
related inverters 

PC 

Desalination 
plant 

-- PC 

Potabilizatio
n plant 

Construction or upgrading of new potabilization 
plants 

PC 

Re-layout of 
the 
networks 

Implementation of network sections PC 

Implementation of pumping systems PC 

Implementation of pumping plant PC 

Construction of storage tanks PC 

Contextual 
construction/decommissioning/replacement of 
storage tanks, pumping systems, sections of the 
network 

PC 

Network 
losses 

Pressure management and control  PC 

Adoption of active leakage control techniques PC 

Modification of layouts and large-scale renovation of 
the infrastructure 

PC 

W
as

te
w

at
e

r 
T

re
a

tm
e

n
t 

Installation of motors, also together with the installation or 
replacement of related inverters 

PC 

Pumping 
system 

Installation or replacement of pumping systems, also 
accompanied by the installation or replacement of 
related inverters 

PC 

Oxidative  
biological  
treatment 

Replacement of production and air distribution 
systems of compressed air 

PC 

Replacement of compressed air diffusion systems PC 

Replacement of sewage movement systems PC 

Construction of new biological oxidation tanks PC 

Ultrafiltration membranes for WWTPs PC 



29 
 

Sludge line Installation or replacement of new centrifuges PC 

Installation or replacement of new mechanical 
dewatering systems 

PC 

Installation or replacement of  thermal dehydration 
systems 

PC 

S
ew

a
ge

 
Installation of motors, also together with the installation or 

replacement of related inverters 
 PS or 

PC 
Pumping 
system 

Installation or replacement of pumping systems, also 
accompanied by the installation or replacement of 
related inverters 

PC 

 

Table 5: Intervention on Integrated water services, according to the Annex 2.6 of the operative guidelines. 

 

Another important indication is given by Table 1 present in Annex 1 of the D.M. 11/1/2017 

and its subsequent modification:  

Typology of intervention Lifetime of the project (U) 

New 
installation 

Substitution Integrated 
efficiency 

Electricity, gas, and water network 
efficiency improvement 

- 7 7 

Fine bubble systems for WWTPs 7 5 - 

Compressed air production systems 7 5 5 

Ultrafiltration membranes for WWTPs 7 5 - 

Engines, also with the installation or 
replacement of the inverters 

7 5 - 

Pumping systems, also with installation or 
replacement of  inverters 

7 5 5 

 

Table 6: Table 1 in Annex 1 of D.M. 11/1/2017 with the lifetime of the project according to the type of 
intervention 

The substitution of the compressed air diffusion system has to follow, in the calculation 

of energy savings for obtaining the WhCs, the Monitoring Plan Project (Progetto a 

Consuntivo) regulation. The WhCs for this kind of intervention (fine bubble system for 

WWTPs) are assigned for a lifetime of the project equal to 5 years.  

In the intervention of replacement of distribution and diffusion systems of compressed 

air, the algorithm to be used is the number 4, while the indicator, so the characteristic 

operative magnitude, the SAE (Standard Aeration Efficiency). 



30 
 

According to algorithm number 4 reported in the guideline the energy savings are 

calculated as: 

Equation 1: calculation of energy savings based on algorithm 4 for wastewater treatment plant 

𝑅𝐼𝑆𝑃 = ቆ
1

𝑆𝐴𝐸௕௔௦௘௟௜௡௘
−

1

𝑆𝐴𝐸௘௫ ௣௢௦௧
ቇ × 𝑘𝑔𝑂ଶ × 𝑓௘ 

 

Where:  

 RISP is the energy saving in EEO 

 KgO2 is the quantity of oxygen present in the volume of the air processed by the 

production system of compressed air in the ex-post situation and equal to the 

amount of air in Sm3 multiplied by 0.285 KgO2/ Sm3 

 fe is the conversion factor equal to 0.000187 toe/kWh, in case of withdrawal of 

electricity from the grid 

 SAEbaseline is the aeration efficiency referred to the baseline solution equal to the 

ratio between KgO2 given and energy consumed for the production of 

compressed air in KgO2/ kWh 

 SAEex-post aeration efficiency in operational conditions referred to the ex-post 

situation in KgO2/ kWh. 

 

 

 

 

 

 

 

 

 



31 
 

5 CASE STUDY: WHITE CERTIFICATES MATURED FOR 

THE SUBSTITUTION OF FINE BUBBLE DIFFUSERS IN 

THE CASTIGLIONE TORINESE WWTP WITH CONSTANT 

TEMPERATURE APPROXIMATION 

5.1 THE WASTEWATER TREATMENT PLANT OF CASTIGLIONE TORINESE: 

A GENERAL OVERVIEW 

The centralized plant of Castiglione Torinese is the biggest Italian Wastewater Treatment 

Plant (WWTP). This industrial pole allows the treatment of a maximum potentiality of 

3,800,000 person equivalent (PE), and an operating capacity of 2,100,000 PE, 

considering that 1 PE corresponds to 60g of BOD (Biological Oxygen Demand) per 

person per day, which is equivalent to 200 l of sewage per day. Thus, the mean treated 

flow rate is 600,000 m3/day, which means 215,000,000 m3/year(13). 

The plant is composed of two main lines: the water and the sludge line. In the plant 

space, another area is dedicated to the offices, the support, and maintenance spaces. 

Finally, there is a photovoltaic plant to provide part of the electric power required by the 

industrial hub. 

 

Figure 7: map of 
Castiglione Torinese 
WWTP(13) 

 

 

 

 

 

 

 

 

w
a

te
r 

lin
e

1 screening

2 deodorization 
and screening

3 oil, grease and 
grit removal

4 sand washing

5 primary 
sedimentation

6 denitrification

7 biological 
oxidation

8 secondary 
sedimentation

9 dephosphation 
processes

10 final filtration

11 industrial 
aqueduct

12 final water 
lifting

sl
u

d
g

e
 l

in
e

13 pre-sludge 
thickening

14 anaerobic 
digestion

15 post-thickening 
and conditioning

16 filter-pressing

17 centrifugal 
dehydratation

18 sludge filtration

19 thermal 
desiccation

20 deodorization 
sludge line

21 gasometers

22 deodorization 
pre-thickening

23 energy recovery 
station

ot
he

r 
sp

ac
es

A offices

B services' buildings

C workshops

D photovoltaic plant



32 
 

In order to understand the results of the treatments, the input and output parameters of 

the WWTP are given in the table below. 

 

 Input [mg/l] Output [mg/l] 
Average SST  200 8 

Max SST  500 30 

Average BOD5 220 5 

Max BOD5 500 25 

Average COD 380 30 

Max COD 700 80 

Average NH4 25 2 

Max NH4 40 10 

Average Ntot 31 8.4 

Max Ntot 45 14 

Average Ptot 4.0 0.7 

Max Ptot 6.5 2 

Table 7: Wastewater parameters in input and output in WWTP of Castiglione Torinese(13) 

 

5.1.1 Water Line: processes description 

 

The Castiglione Torinese centralized plant is composed of a section of pre-treatments 

with grit and oil removal. After the pre-treatments, the water goes into four parallel 

modules. Within the 4 modules are performed firstly primary sedimentation and then 

biological treatments. In 3 modules the secondary treatments use a system of 

intermittent aeration, while in one module there is the application of the step feed 

aeration. The operations are followed then by secondary sedimentation, filtration, and 

disinfection. 

 

Figure 8: the general flow of treatments in the water line 

 

Pre-
treatment
s

• screens
• grit 

removal
• oil and 

grease 
removal

Primary 
treatments

• sedimetati
on

Secondary 
treatments

• pre-
denitrificati
on

• ossidation/
nitrification

Secondary 
treatments

• sedimentati
on

Secondary 
treatments

• dephosphat
ion

Finishing 
treatments 

• filtration

Disinfection



33 
 

5.1.1.1 Pre-treatments 

 

The first operations that are carried out in the water line are the pre-treatments. These 

processes have the aim to reduce and remove great dimension solids, sand, oils, and 

greases. 

Firstly, there are two screening sections for the removal of the great dimensioned solids. 

This step is fundamental because if not properly performed the great dimensioned solids 

can interfere with the following treatment steps. The intake of wastewater is continuously 

monitored with measurements of temperature, pH, Redox potential, ammonia, and TOC 

(Total Organic Carbon). The screening sections are closed sections and are composed 

of four lines. Each line is constituted by two hydraulic screening installations, a conveyor 

belt, and a compaction section. The material removed, after the compaction, goes to the 

landfill, while the gases are sent to a wet scrubber for the abatement of the odorous 

substances.  

 

 

Figure 9: screening section scheme(13) 

 

Another crucial operation in wastewater treatment is grit, oil, and grease removal. In 

Castiglione Torinese, this step is performed by means of four couples of pools, with to-

and-fro bridges, where an increased section allows the decrease in velocity of the flow. 

In this way part of the sand sediments in the bottom part of the pools. The sands are 

then brought up, through airlift mounted on the bridges, and sent to further treatments 

where they are washed and subjected to centrifugal processes to recover the material 



34 
 

instead of sending it directly to a landfill. Furthermore, a pre-aeration with centrifugal fans 

allows the surface skimming of oils and greases. Then, they are removed through a blade 

on the surface and collected. 

 

Figure 10: oil, grease, and grit removal scheme(13) 

 

5.1.1.2 Primary sedimentation 

 

Primary sedimentation is a crucial physical process, that thanks to the gravitational 

forces allow the removal of almost the total suspended solids (TSS). The scum floats on 

the surface during this treatment and in this way can be removed by skimming. In the 

considered plant this process is carried out through eight circular basins, equipped with 

a rotary bridge and a sludge scraper. Thus, the products from the primary sedimentation 

are the primary sludge and the scum. After the collection, the sludge is sent to the 

thickening while the scum to further treatments.  

 

Figure 11: primary sedimentation scheme(13) 

 

Basin for the collection 

of scum 

Basin for the collection of 

primary sludge 



35 
 

5.1.1.3 Secondary treatments: denitrification and oxidation  

 

The aim of secondary treatments is the removal of organic matter and nutrients in the 

dissolved and suspended form present in wastewater. 

After the primary clarifier, the effluent is sent to the treatments of denitrification and 

oxidation. 

Until 2004, the plant consisted of a system that implemented the Modified Ludzack-

Ettinger (MLE) process. 

In 2004, one module was radically modified. in this module, biological water treatment 

takes place with a fractional feed system with the effluent fed at three points, simulating 

a piston flow with alternating zones of aerobic conditions and zones of anoxic conditions. 

In the aerobic zone, oxidation of organic matter and nitrification of nitrogen takes place. 

In the anoxic zone, the denitrification process takes place. The alternation of the aerobic 

and anoxic environment in this case is so in space.  

As of 2018, the other three modules of the system were also modified. The configuration 

implemented in this one is intermittent aeration, with optimized regulation through the 

use of OSCAR®. In these three modules, there was also the substitution of the nine 

turbochargers, needed for the aeration. This kind of configuration acts on the creation of 

an alternation of aerobic and anoxic environments in time. 

Serving the oxidation and denitrification compartment are 12 turbocharger and 59.000 

microbubble diffusers. 

The main reactions that take place in this section of the plant are the following: 

- In the aerobic environment the microorganisms (m.o.) decompose the organic 

matter, according to the following reaction: 

 

𝐶ହ𝐻଻𝑁𝑂ଶ + 5𝑂ଶ → 5𝐶𝑂ଶ + 𝑁𝐻ଷ + 2𝐻ଶ𝑂 

Reaction 1: organic matter consumption 

 

At the same time, the ammonia nitrogen is converted to nitrite (through Ammonia 

Oxidizing Bacteria (AOB)) and then nitrate (thanks to Nitrite Oxidizing Bacteria 

(NOB)), with the nitrification process. 

The fundamental reactions that take place are reported. 



36 
 

 

2𝑁𝐻ସ
ା + 30ଶ → 2𝑁𝑂ଶ

ି + 4𝐻ା+2𝐻ଶ𝑂 

Reaction 2: Ammonia oxidation to nitrite 

 

2𝑁𝑂ଶ
ି + 𝑂ଶ → 2𝑁𝑂ଷ

ି 

Reaction 3: Nitrite oxidation to nitrate 

 

𝑁𝐻ସ
ା + 1.1863𝑂ଶ + 0.098𝐶𝑂ଶ → 0.019𝐶ହ𝐻଻𝑂ଶ𝑁 + 0.98𝑁𝑂ଷ

ି + 0.942𝐻ଶ𝑂 + 1.98𝐻ା 

Reaction 4: total nitrification reaction with the creation of new biomass 

 

- In the anoxic environment, the nitrates and nitrites are transformed into gaseous 

nitrogen with de-nitrification. In this section, the microorganisms use as a source 

of oxygen the nitrogen oxides. The metabolic reduction of nitrate in gaseous 

nitrogen is reported below: 

 

2𝑁𝑂ଷ
ି + 12𝐻ା + 10𝑒ି → 𝑁ଶ + 6𝐻ଶ𝑂 

Reaction 5: Total denitrification 

 

 

5.1.1.4 OSCAR®: Optimal Solutions for Cost Abatement in Nutrients Removal 

 

An important mention must be done to the more recent works on the biological process’ 

section of the plant of Castiglione Torinese with the implementation of OSCAR® (Optimal 

Solutions for Cost Abatement in Nutrients Removal) in 3 moduli of the plant, with a 

research program that was started in 2018.  

Traditionally in WWTP the Modified Ludzack-Ettinger (MLE) process is implemented.  In 

this process, de-nitrification takes place before the oxidation/nitrification phase. There is 

an internal recirculation with part of the aerated mixture that goes back into the anoxic 

basin. At the inlet of the biological treatment, there is also the recirculation of the 

activated sludge from the secondary clarifier. 



37 
 

 

Figure 12: biological process scheme (A: denitrification basin; B: oxidation/nitrification basin)(13) 

 

The Modified Ludzack-Ettinger process (denitrification before the aeration basin) for 

denitrification in WWTP is widely used but entails some drawbacks: 

- It is not able to cope with the variation of nitrogen load in the inlet of the treatment; 

- the recirculation of the aerated mixture and the aeration require high energy 

consumption; 

- The recirculation of the aerated mixture leads to a liquor very poor in nitrates. 

To overcome the problems, the denitrification process takes place in a single reactor with 

intermittent aeration. Through a cascade control on different significant parameters 

(Nitrogen; Dissolved Oxygen (OD)), the aeration is optimized. If there is an increase in 

the concentration of the ammonia, the aeration is switched on, in order to allow the 

transformation of ammonia into nitrate and nitrite. On the contrary, if the concentration 

of ammonia is low, the aeration is stopped, and denitrification occurs. The OSCAR® 

system is based on these principles. This system was firstly implemented for small 

WWTP (with capacity < 2.000 PE), and then, through a more complex and integrated 